
 

Jointly Submitted by: 

AECOM 

17203 103 Avenue NW 780 488 6800  tel 

Edmonton, AB, Canada   T5S 1J4 780 488 2121  fax 

www.aecom.com 

 

SENES Consultants Ltd.  

121 Granton Drive, Unit 12 

Richmond Hill, Ontario, L4B 3N4 

 

 

Project Number:  

60287818 (400) 

 

 

Date:  

March 14, 2013 

Environment 

Public Works and Government Services Canada 

Giant Mine Water Disposal – Information 
Request Response 



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

AECOM:  2012-01-06 

© 2009-2013 AECOM Canada Ltd. All Rights Reserved. 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final   

Statement of Qualifications and Limitations 
[...]
an effective method used to remove ammonia from a raw water source; however, to support 
biological activity on the filters a phosphorus source may need to be added.  Also, biological filtration 
typically struggles to perform at raw water temperatures less than 5 degrees Celsius (°C).  

3. Once the water stream is filtered the final step would be an ion exchange filter designed to target the 

removal of arsenic.  The targeted arsenic effluent concentration will be 10 g/L.  

4. More residuals flow and load will be produced with this option than Option 1, but the management of 
the residuals will be very similar with the change being that the process elements are larger.  

   

The key benefits of this treatment process train is higher quality treated water including the reduction of 

ammonia to less than 1.0 mg/L and an arsenic concentration of less than 10 g/L.  Theoretically, both the 

bio-filtration and ion exchange process proposed for this option should work successfully, but this needs 

to be verified with pilot testing prior to design and construction.  Figure 3.2 provides a schematic showing 

the key process elements associated with this option. 

 

Figure 3.2 – Option 2 Treatment Process Train 

 

 

 

 

 

 

 

 

 

 

 

 



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final  6 6  

3.3 Option 3 - Achieve Aquatic Standards with Reverse Osmosis  

This option also focuses on the production of treated water with an arsenic level of 5 g/L, but the final 

process is reverse osmosis.  To achieve the treated water quality expected and to ensure the reverse 

osmosis process sustains the upstream treatment process to sufficiently pre-treat the water.  

 

The key issue with the use of reverse osmosis is the generation of the waste stream.  For the purpose of 

process option review it is assumed that the reject stream from reverse osmosis will be 30% of the treated 

water flow.  This results in a measurable volume of brine produced by the reverse osmosis process that 

needs to be managed.  

 

The options considered for the disposal of the reverse osmosis is a deep discharge within the mine or 

evaporation for the disposal of the reverse osmosis reject stream.  The life cycle cost implications of these 

two brine management solutions are significantly different, as an evaporator adds a measurable increase 

in the operating cost.  The estimated diesel fuel required to operate the evaporator for the disposal of the 

reverse osmosis brine is 9,800 m
3
/yr, producing a carbon footprint.  This volume could be reduced by 

concentrating the brine prior to evaporation, but for the point of comparison it is assumed that the 

evaporator processes the entire brine flow.  The benefit of this significant operating cost increase is the 

elimination of the potential risk of contaminant concentration associated with re-cycling of the reverse 

osmosis flow to the bottom of the mine.  Figure 3.3 provides a schematic showing the key process 

elements associated with this option. 

 

Figure 3.3 – Option 3 Treatment Process Train 

 



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final  7 7  

3.4 Option 4 – Zero Discharge Treatment  

This option is markedly different from all the other options as there is no liquid discharge associated with 

Option 4.  For this option the raw water from the mine site will be pre-treated with clarification followed 

with evaporation of the flow.  This results in all the water being discharged to the atmosphere and the 

solids from the clarification process and the evaporator being collected for disposal at the landfill.  

 

To evaporate 400,000 m
3
/yr it is estimated that 33,000 m

3
/yr of diesel fuel will be required resulting in a 

very large carbon footprint.  This equates to roughly two tanker trucks of fuel per day for every day of the 

year.  It is acknowledged that this option offers essentially no direct impact to surrounding surface water 

bodies; however, the overall environmental impact associated with consuming 33,000 m
3
/yr of diesel fuel 

offers a significant operating cost and environment impact that does not justify the benefits of this option.  

 

Figure 3.4 provides a schematic showing the key process elements associated with this option. 

 

Figure 3.4 – Option 4 Treatment Process Train 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final  8 8  

3.5  Technical Summary of the Options  

Provided below in Table 3.1 is a comparison of the various treatment process trains to achieve the 

different arsenic treated water levels being considered.  

 

The proposed water treatment options are all slightly different and result in different treated water quality, 

but generally consist of similar components from an operation and maintenance perspective.  This means 

there is not expected to be a marked difference in the number of or the credentials of the operational staff 

for each treatment option presented within this report.  All the treatment processes require a high level of 

water treatment process understanding and chemistry knowledge. This means skilled and experienced 

operational staff are critical to ensure the ultimate selected treatment process functions as designed. 



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final  9 9  

 

Table 3-1 – Summary of the Treatment Options 

Potential Primary 

Treatment Process Trains 

Residual Management 

Considers 

Treatment 

Objective 

Comments (highlight the  

pros and cons) 

1. Raw water pumping, 
chemical addition 
(oxidation, coagulation, 
pH adjustment), 
clarification (HDS), 
granular media, pH 
adjustment, treated water 
pumping to diffuser. 

Sludge will be equalized 

and de-watered.  

Centrate disposal from 

the sludge de-watering 

process will need to be 

considered.  This will be 

common to all the options 

that include sludge de-

watering.  

100 g/L This is option is the basis of 

design for the treatment facility 

and this option will consistently 

meet the objectives of the 

DAR.  This option does not 

provide any measurable 

treatment for ammonia.  

2. Raw water pumping, 
chemical addition 
(oxidation, coagulation, 
pH adjustment), 
clarification (HDS), 
granular media (bio-
filter), ion exchange or 
absorptive media, pH 
adjustment, treated water 
pumping. 

In addition to Option 1 

there will be more filter 

backwash to manage on-

site and the disposal of 

the exhausted ion 

exchange media.  

10 g/L This option offers a treatment 

process capable of achieving 

the treatment objectives.  The 

raw water temperature is 

expected to be about 8 °C, 

which is the border line 

temperature for bio-filtration.  

Also, the ion exchange process 

needs to be closely monitored 

to minimize arsenic break 

through.   

3. Raw water pumping, 

chemical addition 

(oxidation, coagulation, 

pH adjustment), 

clarification (HDS), 

granular media, ion 

exchange or absorptive 

media, reverse osmosis, 

pH adjustment, treated 

water pumping. 

Brine disposal from 

reverse osmosis options 

range from discharging at 

the bottom of the mine 

versus evaporation.  

5 g/L This option will be able to 

consistently achieve high 

quality treated water.  

However, the disposal of the 

brine from the reverse osmosis 

process needs to be 

addressed.  Other key 

considerations that need to be 

properly quantified are the long 

term operating costs.   

4. Raw water pumping, 
chemical addition 
(oxidation, coagulation, 
pH adjustment), 
clarification (HDS), 
granular media and 
evaporation. 

Solids that accumulate on 

the evaporator will be 

collected and hauled to 

the landfill.  Solids from 

the clarification process 

will be de-watered for 

landfill disposal.  

0 g/L  The key benefit of this option is 

no discharge.  However, the 

benefit of no discharge to a 

surrounding surface water body 

needs to be reviewed 

compared to the impact of 

operating an evaporator.  



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final  10 10  

3.6 Financial Assessment of the Treatment Options  

Estimates of indicative capital costs have been developed for the four water treatment process options.  

The estimates of probable costs have been developed from prices obtained from major suppliers and 

from data from recent projects of similar nature and scope.  However, a number of factors may 

significantly affect the actual cost and the cost implications of these cannot be readily forecast.  These 

include factors such as the volume of work in hand or in prospect for contractors and suppliers at the time 

of tender calls, future labour contract settlements, inflation and market escalation.  The following notes 

are relevant to the estimates presented: 

 

 Costs are estimated based on current (2012) price levels.  Inflation and escalation to account for 

actual expected prices at the time of tendering are not included. 

 Outfall costs are not included (See Table 4.2 for indicative outfall costs)  

 A geotechnical investigation was not completed prior to the preparation of the estimate.  The actual 

surface conditions may dramatically impact the capital estimate.  

 All building super-structures are assumed to be simple pre-engineered metal facilities with utilitarian 

finishes.  

 

The estimate for the Water Treatment Plant Operating and Maintenance costs are based on the following 

assumptions: 

 

1. Energy cost assumptions: 

a. The cost of electrical power is $0.23/kWh 

b. Building heat is provided with electrical furnaces 

c. The pressure loss across the reverse osmosis membrane is assumed to be 2070 kPa   

d. Evaporators are assumed to operate using diesel fuel as the energy source at a cost of $1.36 / L   

2. Chemical cost assumptions:  

a. Potassium permanganate oxidation – 3.4 to 669 kg/day 

b. Ferric Sulfate  – $0.90/kg – 0.88 to 17.4 L/min 

c. Hydrated Lime -$0.50/kg - 0.084kg/m
3
 = 84mg/L 

d. Residual sludge can be disposed at the local landfill at no cost  

e. The membrane filtration options assume that the coagulation system functions 10% of the year  

3. Labour cost is estimated assuming the number of full time operators at a total cost of $60/hr based on 

a 40 hour work week  

4. The discount rate is 3%  

5. All operating costs assume continuous 12 month facility operation  

6. Net Present Value of the operating costs is based on a 100 year life cycle  

7. Capital replacement of the assets is not included within the 100 year life cycle cost estimate   

 



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final  11 11  

The capital and operating cost presented should not be viewed as absolute values, but rather indicative 

cost estimates suitable for the cost comparison of options.  The absolute capital cost estimates need to 

be determined during the completion of additional engineering for the selected option.  

Table 3.2 presents a summary of the estimated capital cost, net present value (NPV) of the operating 

costs and the total net present value for each option.  The net present value is estimated based on 100 

years of operation of the water treatment plant.  In addition, environmental risk is illustrated in the table 

and on Figures 3.6 and 3.7 for each treatment option based on the assessment completed in Section 5.0 

of this report.  The environmental risk for all treatment objectives is low. 

Figure 3.6 graphically shows the net present value of each treated process train relative to the arsenic 

removal target.  Also, provided on this graph is the total arsenic load expected from each treatment 

process train assuming that the long term annual treated water flow is 400,000 m
3
/yr.  Also provided is 

Figure 3.7 with Option 3 and 4 removed.  Given the scale of this graph, the marked increase in cost that 

occurs to reduce the arsenic levels to 5 g/L from 10 g/L is clearly shown.  Based on the estimated cost 

information and the associated arsenic levels some comments are:  

 

1. Option 1 is the existing treatment process train and is the benchmark that the other options are 
compared against.  The other treatment options should be viewed as additional costs relative to 
Option 1, not absolute capital and operating costs.  

2. The life cycle cost premium to reduce the arsenic levels to 10 g/L from 100 g/L is in the order of 
$16.1 M.  

3. Option 3 is presented and discussed to further reduce the treated water arsenic levels to 5 g/L from 

10 g/L.  Option 3 relies on reverse osmosis for final polishing of the water stream and removal of 

arsenic to a level of 5 g/L.  The primary treatment process is expected to function reliably; however, 
the challenge with this option is disposal of the reject stream from the reverse osmosis membrane.  
The rejected stream is expected to be in the order of 30% of the treated water flow and contain 
elevated levels of arsenic and total dissolved solids.  The options for the disposal of the reserve 
osmosis process stream are to the atmosphere using an evaporator or discharging the flow to the 
bottom of the mine.  Neglecting the practical challenges associated with piping the flow to the bottom 
of the mine it is questionable if this is a sustainable long term approach given the operating life of this 
facility.  This means the estimated life cycle cost premium to reduce the treated water arsenic levels 

to 5 g/L from the current design proposal is estimated to be in the order of $154 M to $ 500 M 
depending on the water waste stream disposal method used.  

4. Option 4 results in no arsenic being discharged to the environment as all the water will be discharged 
to the atmosphere through the use of an evaporator.  The residual sludge produced from the 
clarification process to pre-treat the water prior to the evaporator and the solids from the evaporator 
will be collected and discharged at the landfill.  The option will essentially have no impact to the 
environment associated with a liquid discharge, but the carbon footprint associated with evaporating 
400,000 m

3
/yr of water is measurable.  The estimated life cycle cost premium associated with this 

option is in the order of $ 1.5 B.   

 

Based on the cost information and the associated potential operational pitfalls with the treatment process 

trains, Option 2 provides the most reduction in the treated water arsenic levels for the smallest 

proportional increase in both the capital and net present value cost.  If this option is selected pilot testing 

should be completed to verify the arsenic removal efficiency and the process design parameters.  Based 

on the results of the pilot testing, pre-design engineering should be completed to confirm the assumptions 

made during the completion of this report. 



AECOM Public Works and Government Services Canada Giant Mine Water Disposal – 
Information Request Response 

 

Rpt-2013-03-14-Giant Mine Water Disposal-IRR-60287818-Final  12 12  

Table 3-2 - Summary of Estimated Capital and Operating Cost and Environmental Risk 

 

Net Present Value Summary Total NPV NPV Capital NPV O&M Risk  

Option 1 $87,800,000  $38,900,000  $48,900,000 Low  

Option 2 $103,900,000  $42,000,000  $61,900,000  Low 